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MV 690 Spare parts list

General information

This spare parts list applies to the following:

Part number Description
967888602 Rammer MS 690 230 mm (9 in.)
967888601 Rammer MS 690 280 mm (11 in.)

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!
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Parts Online MS 690 s/n BGF000001 -BGF062328

Preventative Maintenance Kits Start Up Kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
1



Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 596464701 Start Up Kit 1
2 594214301 Every 100 hours Kit 1
3 594487701 Fuel filter 2
4 594427401 Air filter 3

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Preventative Maintenance Kits Six months / Every 100 hours kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 594214301 Every 100 hours Kit 1
2 594487701 Fuel filter 2
3 594427401 Air filter 3

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Service, repair and wear part kits Shock absorber repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L

1 594655001 Repair kit, shock absorber 1

2 - Nut, M8 x 1.25 mm A2K 8
3 - Screw, M8 x 20 mm 8.8 A2K 4
4 - Screw, M8 x 25 mm 8.8 A2K 4
5 594468301 Shock absorber 2
6 594516201 Cylindrical pin 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Service, repair and wear part kits Transmission repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 594655101 Repair kit, transmission 1
2 594537401 Needle roller bearing 1
3 594258501 Ball Bearing 1
4 595144401 Circlip ring 1
5 594537301 Needle roller bearing 1
6 595045601 Snap ring 2
7 594531701 Ball Bearing 2
8 595353501 Circlip 2
9 594537601 Sealing 1
10 - Nut, M12 x 1.25 mm A3K 1
11 595355201 O-ring 1
12 - Screw, M10 x 25 mm 8.8 A3K 4
13 595117701 O-Ring 1
14 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4
15 - Screw, M10 x 35 mm 8.8 A3K 4
16 - Washer, 8.4 x 26 x 3 mm, 0.33 x 1.02 x 0.12 in. 1
17 - Screw, M8 x 25 mm 8.8 A2K 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Service, repair and wear part kits Spring unit repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 594655201 Repair kit, spring unit 1
2 594441801 Spring 2
3 594441701 Spring 2
4 594441901 Stop 1
5 594442001 Stop 1
6 - Screw, M8 x 20 mm 8.8 A2K 6
7 594455901 Gasket 1
8 595047101 O-ring 1
9 - Washer, 8.7 x 14 x 1 mm, 0.32 x 0.04 in. Type A 6
10 - Fibre washer, 27 x 32 x 2 mm, 1.06 x 1.26 x 0.08 in. 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Service, repair and wear part kits Foot 230 mm (9 in.) repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
11



Parts Online MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L
1 594590601 Foot kit, cpl 1
2 594452001 Ground plate 1
3 594452101 Foot 1
4 - Screw, M8 x 50 mm 8.8 NYLOK BLUE PATCH™ (Known as TUF-LOK® | 6
in Europe)
5 - Nut, M8 x 1.25 mm A2K 6
6 594517201 Screw, M12 x 150 mm 10.9 GEOMET® 2
7 594514301 Screw, M12 x 100 mm 10.9 GEOMET® 2
8 594517101 Screw, M12 x 110 mm 10.9 GEOMET® 2
9 - Nut, M12 x 1.75 mm A3K 6
10 - Washer, 8.4 x 22 x 3 mm, 0.33 x 0.87 x 0.12 in. HV300 6

Comments for Page: Foot 230 mm (9 in.) repair kit

NYLOK BLUE PATCH is a trademark of Nylok Corporation.
TUF-LOK is a registered trademark of Nylok Corporation in Europe.
GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Service, repair and wear part kits Foot 280 mm (11 in.) repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L
1 594590701 Foot 280 mm (11 in.) repair kit 1
2 594451201 Ground plate 1
3 594451001 Foot 1
4 594517001 Screw, M8 x 50 mm NYLOK BLUE PATCH™(Known as TUF-LOK® in 8 A
Europe)
5 - Nut, M8 x 1.25 mm A2K 8
6 594122401 Screw, M12 x 150 mm, 10.9, DIN608 2 B
7 594122201 Screw, M12 x 100 mm, 10.9, DIN608 2 B
8 594122301 Screw, M12 x 110 mm, 10.9, DIN608 2 B
9 - Nut, M12 x 1.75 mm A3K 8
10 - Washer, 8.4 x 22 x 3 mm, 0.33 x 0.87 x 0.12 in. HV300 8

Comments for Page: Foot 280 mm (11 in.) repair kit

A || NYLOK BLUE PATCH is a trademark of Nylok Corporation.

TUF-LOK is a registered trademark of Nylok Corporation in Europe.

B || GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Service, repair and wear part kits Extended foot kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L

1 595462801 Extended foot kit 1

2 - Foot 1

3 - Screw, M12 x 90 mm 10.9 GEOMET® 2 A

4 - Screw, M12 x 70 mm 10.9 GEOMET® 4 A

5 - Nut, M12 6

6 - Washer, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 6

7 - Instruction label 1 B

Comments for Page: Extended foot kit

A || GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

B || Direction

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Service, repair and wear part kits Repair kit, Bellows

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
17



Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 595033501 Hexagon bolt 2
2 594349601 Hose clamp 2
3 594652001 Bellows 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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MS 690 s/n BGF000001 -BGF062328

Parts Online

Spare parts list Handle

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L

1 594483401 Handle 1

2 - Screw, M8 x 20 mm 8.8 4

3 594148301 Bracket 1

4 - Screw, M8 x 25 mm 8.8 4

5 - Nut, M8 x 1.25 mm 16

6 - Bracket 2

7 594459501 Plate 2

8 595175101 Lifting lug 1

9 - Screw, M8 x 45 mm 8.8 2

10 - Screw, M10 x 30 mm 8.8 2

1 594430201 Spacer, Right 1 A
12 594430101 Spacer, Left 1 B
13 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 2

14 - Screw, M6 x 35 mm 8.8 2

15 - Nut, M6 2

16 - Screw, M8 x 50 mm 6

17 594652101 Hood 1

18 594436101 Hood lock 2

19 - Screw, M10 x 100 mm 8.8 2

20 594458501 Roller 2

21 - Screw, M6 x 30 mm 8.8 4

22 - Nut, M6 4

23 594429301 Throttle cable 1

24 - Screw, M8 x 30 mm 8.8 4

25 594468501 Angle stop, Right 1 A
26 594468401 Angle stop, Left 1 B
27 594468301 Shock absorber 2

28 594516201 Cylindrical pin 4

Comments for Page: Handle

(L)OCAL REMARKS

A | Right

B | Left

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Transmission

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 594442101 Gear wheel 1
2 594537401 Needle roller bearing 1
3 594442201 Connecting rod 1
4 594258501 Ball Bearing 1
5 595144401 Circlip ring 1
6 594537301 Needle roller bearing 1
7 595045601 Snap ring 2
8 594531701 Ball Bearing 2
9 595046201 Retaining ring 2
10 594537601 Sealing 1
1 594444001 Shaft !
12 594474101 Crankcase 1
13 595047201 O-ring 1
14 594427501 Cover 1
15 - Screw, M10 x 25 mm 8.8 4
16 594501701 Pin 1
17 595046901 O-ring 1
18 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4
19 - Screw, M10 x 35 mm 8.8 4
20 594488501 Outer tube 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Spring unit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 594444301 Plug 2
2 594444101 Piston bolt 1
3 594447401 Rod piston head 1
4 594456301 Lid 1
5 594441801 Spring 2
6 594441701 Spring 2
7 594441901 Stop 1
8 4700383668 Rod piston 1
9 594442001 Stop 1
10 594349601 Hose clamp 2
11 - Screw, M8 x 40 mm 8.8 A2K 2
12 594652001 Bellows 1
13 - Screw, M8 x 20 mm 8.8 A2K 12
14 594474301 Bellows support 1
15 594518501 Sight plug 1
16 594455901 Gasket 1
17 594456101 Inner tube 1
18 594458201 Handle 1
19 594537501 Plug 1
20 595047101 O-ring 1
21 594451101 Lid 1
22 595047701 Seal ring 6
23 - Nut, M8 x 1.25 mm A2K 2
24 594518401 Fiber washer 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Foot 230 mm (9 in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L
1 594452001 Ground plate 1
2 594452101 Foot 1
3 594517001 Screw, M8 x 50 mm NYLOK BLUE PATCH™(Known as TUF-LOK® in 6 A
Europe)
4 595064601 Lock nut, M8x1.25 mm A2K 6
5 594517201 Screw, M12 x 150 mm 10.9 GEOMET® 2 B
6 594514301 Screw, M12 x 100 mm 10.9 GEOMET® 2 B
7 594517101 Screw, M12 x 110 mm 10.9 GEOMET® 2 B
8 - Nut, M12 x 1.75 mm A3K 6
9 - Washer, 8.4 x 22 x 3 mm, 0.33 x 0.87 x 0.12 in. HV300 6

Comments for Page: Foot 230 mm (9 in.)

A | NYLOK BLUE PATCH is a trademark of Nylok Corporation. TUF-LOK is a registered trademark of Nylok Corporation in Europe.
B | GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Foot 280 mm (11 in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L
1 594451201 Ground plate 1
2 594451001 Foot 1
3 594517001 Screw, M8 x 50 mm NYLOK BLUE PATCH™(Known as TUF-LOK® in 8 A
Europe)
4 - Nut, M8 x 1.25 mm A2K 8
5 594122401 Screw, M12 x 150 mm, 10.9, DIN608 2 B
6 594122201 Screw, M12 x 100 mm, 10.9, DIN608 2 B
7 594122301 Screw, M12 x 110 mm, 10.9, DIN608 2 B
8 594123201 Nut 6
9 - Washer, 8.4 x 22 x 3 mm, 0.33 x 0.87 x 0.12 in. HV300 8

Comments for Page: Foot 280 mm (11 in.)

A | NYLOK BLUE PATCH is a trademark of Nylok Corporation. TUF-LOK is a registered trademark of Nylok Corporation in Europe.
B | GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Extended foot

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L
1 594477101 Extended foot 1
2 594546401 Screw, M12 x 90 mm 10.9 GEOMET® 2 A
3 594532401 Screw, M12 x 70 mm 10.9 GEOMET® 4 A
4 - Nut, M12 x 1.75 mm A3K 6
5 - Washer, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 6

Comments for Page: Extended foot

A | GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Engine installation

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

MS 690 s/n BGF000001 -BGF062328

ltem Part No. Name Qty L
1 594645801 Engine, Honda GX100U KRDA 1
2 594460001 Key 1
3 594161701 Centrifugal clutch, complete 1
4 - Nut, M12 x 1.25 mm A3K 1
5 595463801 Stud, M10 x 47 mm 4
6 - Nut, M10 4
7 594525501 Shock absorber 5
8 595061101 Washer, 8.4x26x5 mm 4
9 594644401 Engine stay 1
10 - Nut, M8 x 1.25 mm A2K 7
11 594644601 Bracket 1
12 594469801 Cable holder 1
13 - Washer, 8.4 x 25 x 2 mm, 0.33 x 0.98 x 0.08 in. 1
14 - Screw, M5 x 20 mm 8.8 A2K 1
15 - Screw, M5 x 16 mm 8.8 A2K 1
16 - Washer, 5.3 x 10 x 1 mm, 0.21 x 0.39 x 0.04 in. 300 HV 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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MS 690 s/n BGF000001 -BGF062328

Parts Online

Spare parts list Air filter installation

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L

1 594437601 Hose 1
2 594524001 Hose clamp 1
3 596865892 Stud 2
4 594436501 Hose connection 1
5 594524301 Hose clamp 2
6 594437501 Hose 1
7 594426901 Cyclone, housing 1
8 594426801 Cyclone 1
9 594427401 Air filter 1
10 594426601 Air filter housing 1
11 594427001 Cover 1
12 594427801 Clips 2
13 594483701 Spacer 4
14 594430901 Bracket 1
15 - Screw, M5 x 25 mm 8.8 A2K 4
16 - Screw, M6 x 60 mm 8.8 A2K 4
17 - Screw, M5 x 16 mm 8.8 A2K 2
18 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4
19 - Washer, 5.3 x 10 x 1 mm, 0.21 x 0.39 x 0.04 in. 300 HV 2
20 - Washer, 8.4 x 25 x 2 mm, 0.33 x 0.98 x 0.08 in. 4
21 - Nut, M5 A2K 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

34




Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Fuel tank

1
2[3[4]5]6[7]8]9hoft1[12[13[14[1516[17[18192021]222324]2526[2728/2930/3132/33]34/3536/37[38[39/40/4 114243444546 47

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
35



Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
1 594483501 Tank, cpl 1
2 - Tank 1
3 594460801 Eccentric stud 1
4 594436601 Positioner 1
5 594460601 Handle 1
6 594460701 Bracket 1
7 594460501 Air inlet cover 1
8 594456401 Fuel cap 1
9 594460401 Cover 1
10 594460301 Cover 1
1 594461101 Filter 1
12 594457201 Micro switch 1
13 594456701 Valve shaft 1
14 594456601 Fuel valve 1
15 594456501 Plug 1
16 594464901 Bushing 1
17 594460901 Plate 1
18 594456801 Plate 1
19 594461001 Bracket 1
20 594459401 Bracket 1
21 596465001 Plate 1
22 594516301 Protection plug 2
23 594521201 Hose clamp 4
24 594117101 Fuel hose 2 A
25 594516901 Sealing 1
26 594516801 Sealing 2
27 594520701 Spring 1
28 594520801 Spring 2
29 594516501 O-ring 1 B
30 594516701 O-ring 1 B
31 594516601 O-ring 1 B
32 - Screw, M6 x 25 mm 8.8 A2K 7
33 - Screw, M5 x 16 mm 8.8 A2K 2
34 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4
35 - Washer, 5.3 x 10 x 1 mm, 0.21 x 0.39 x 0.04 in. 300 HV 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328
Item Part No. Name Qty L
36 - Washer, 6.4 x 18 x 1.6 mm, 0.25 x 0.71 x 0.06 in. 1
37 594474501 Plate 1
38 594436701 Retainer 1
39 594436901 Spring 1
40 594516401 Ball 1
41 594479401 Bracket 1
42 594479501 Cover 1
43 594487701 Fuel filter 1
44 595063401 O-ring 1
45 594479301 Bushing 1
46 - Washer, 6 x 18 x 2 mm, 0.24 x 0.71 x 0.08 in. 300 HV 1
47 - Nut, M6 DIN985 1

Comments for Page: Fuel tank

A|L=240 mm, 9.45in.

B | Viton is a registered trademark of DuPont Performance Elastomers LLC.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Spare parts list Fuel system

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L

1 594645901 Valve 1

2 594492101 Washer 2

3 - Screw, M6 x 25 mm 8.8 A2K 2

4 - Nut, M6 x 1 mm A2K 2

5 596865920 Bracket 1

6 594858901 Rivet 1

7 594479101 Adapter 1

8 594162601 Check valve 1

9 594521201 Hose clamp 15

10 594521301 Fuel hose 1

1 594606101 T-connection 1

12 594117101 Fuel hose 1 A
13 594521301 Fuel hose 1 B
14 594521301 Fuel hose 1 C
15 594117101 Fuel hose 1 D
16 594521301 Fuel hose 1 E
17 594521301 Fuel hose 1 F
18 594525701 Hose 1 G
19 594525701 Hose 1 H
20 594209801 Acceleration pump 1

Comments for Page: Fuel system

A |70 mm, 2.76 in. Sold per meter.

B | 490 mm, 19.30 in. Sold per meter.
C | 35 mm, 1.38 in. Sold per meter.

D | 365 mm, 14.37 in. Sold per meter.
E | 180 mm, 7.09 in. Sold per meter.
F | 245 mm, 9.64 in. Sold per meter.
G | 125 mm, 4.92 in. Sold per meter.
H | 105 mm, 4.13 in. Sold per meter

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
40



Parts Online MS 690 s/n BGF000001 -BGF062328

Spare parts list Labels

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L

1 594647901 Label, start instruction 1
2 595884701 Product label, "Chicago Pneumatic" 2
3 594646101 Label ,choke 1
4 594429901 Label, choke 1
5 594652401 Product label, "MS 690" 1
6 594462801 Label, start/operating/stop 1
7 594515501 Label, sound power level 1
8 594533201 Safety label, hot surfaces 1
9 - Data plate (Not available separately) 1
10 595051201 Label lifting point 2
11 - Screw, KDS 2 x 5 mm 4
12 594823601 Safety label, compressed spring package 1
13 594170301 Information label, emission control information

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online MS 690 s/n BGF000001 -BGF062328

Engine Recoil starter

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online

MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L
1 596462601 Starter assy., recoil *nh1 * 1
2 594760901 Case comp., recoil starter *nh1* 1
3 594202301 Reel, recoil starter 1
4 595371901 Ratchet, starter 2
5 595372001 Guide, ratchet 1
6 595372101 Spring, friction 1
7 594190101 Spring 1
8 594304801 Grip, starter 1
9 594190301 Rope, recoil starter 1
10 594190401 Plate, side 1
1 594190501 Plate, slide 1
12 595372201 Screw, setting 1
13 596462801 Bolt, flange, 6x8 3
14 596462701 Starter assy., recoil *nh1* 1
15 594190201 Handle 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Fan cover

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L
1 596462901 Cover comp., fan *nh1 * 1
2 594600801 Switch assy., engine stop 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Acceleration pump

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L

1 596463001 Pump assy., acceleration 1

2 596463101 Insulator, carburetor 1

3 594193001 Packing, insulator 1

4 596463201 Packing b, insulator 1

5 596463301 Plate, insulator 1

6 596463401 Packing, carburetor 2

7 596463501 Strainer comp., fuel 1

8 596463601 Suspension, strainer 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Carburetor

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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ltem Part No. Name Qty L
1 596463701 Carburetor assy. (hda 276) 1
2 596462401 Carburetor assy. (hda 276a) 1
3 596463801 Carburetor assy. (hda 276b) 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
50




Parts Online MS 690 s/n BGF000001 -BGF062328

Engine Muffler

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L
1 596463901 Muffler comp. 1
2 596464001 Protector, muffler 1
3 596464101 Protector, muffler 1
4 596464201 Arrester comp., spark 1
5 595372401 Gasket, muffler 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine Cylinder barrel

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
53



Parts Online

MS 690 s/n BGF000001 -BGF062328

Item Part No. Name Qty L
1 594191201 Cover, head 1
2 594191301 Bolt, flange, 6x14 (ct200) 4
3 596464301 Plug, spark (u16fsr-ub) 1
4 594190601 Plug, spark (cr5hsb) 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Engine crankcase cover

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Item Part No. Name Qty L
1 594586101 Cap assy., oil filler 2
2 594583301 Packing, oil filler cap 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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